wEPA

United States
Environmental Protection
Agency

Occurrence of Contaminants of Emerging
Concern in Wastewater From Nine Publicly
Owned Treatment Works

August 2009






U.S. Environmental Protection Agency
Office of Water (4303T)
1200 Pennsylvania Avenue, NW
Washington, DC 20460

EPA-821-R-09-009






Occurrence of Contaminants of Emerging Concern in Wastewater from Nine POTWs August 2009

CONTENTS
Page
1. INTRODUCTION ...ttt ettt ettt et sttt et sen e et saneesneesnneenees 1
2. BACKGROUND......outiiiiiiiiiieit ettt sttt ettt sttt st st sa e e s b e 2
3. STAGED STUDY ...ceutieiitiieeite ettt et ste ettt e s et esee e s teesaeeesneesaeeeneesaeeenneessneeneesaneens 4
3.1 Stage 1 (2005-2000).....cc..eeeeruirienieeieeiterteee ettt sttt 4
[...]
other pollutants. The facility receives approximately 10 to 15 percent of influent flow from
industrial sources and commercial facilities, as well as wastewater from three hospitals, domestic
septage, and landfill leachate. The total flow to Plant B is 27 MGD.

5



Occurrence of Contaminants of Emerging Concern in Wastewater from Nine POTWs August 2009

Plant B is a conventional activated sludge facility. Wastewater treatment includes
screening, grit removal, primary clarification, aeration, and secondary clarification. After
secondary clarification, the facility conducts chlorine disinfection using sodium hypochlorite and
dechlorination using sodium bisulfite, and the final treated effluent is discharged to a river. This
plant does not use any biological nutrient removal or other more advanced processes.

Plant C receives significant industrial flow from sources that potentially contribute both
CECs and other pollutants. The facility receives approximately five to seven percent of influent
flow from industrial sources and commercial facilities and treats domestic wastewater, landfill
leachate, and septage from local haulers. The total flow to Plant C is 17 MGD.

Plant C is also a conventional activated sludge facility. Wastewater treatment consists of
screening, grit removal, ferric chloride addition to remove phosphorus (as necessary), primary
clarification, aeration, secondary clarification, and UV disinfection. The final effluent is
discharged into a lake.

Plant D receives wastewater from multiple targeted industries and uses a wide variety of
treatment processes. This POTW receives approximately 17 percent of flow from industrial
sources and commercial facilities, as well as wastewater from two hospitals and several
universities, septage, and landfill leachate. The total flow to Plant D is 34 MGD.

Plant D is an advanced secondary and tertiary treatment facility, using several treatment
unit operations in two treatment trains. Wastewater enters the facility and undergoes screening,
grit removal, and primary clarification. After primary treatment, the wastewater is split into two
treatment trains. The wastewater in Train 1 (56 percent of flow) first undergoes aluminum sulfate
addition for phosphorus removal, then passes through pure oxygen aeration basins, secondary
clarification, nitrification aeration basins, tertiary clarification, and mixed media denitrification
filters before mixing with the secondary effluent from Train 2 prior to disinfection. Train 2 (44
percent of flow) treatment consists of biological phosphorus removal aeration basins with
aluminum sulfate addition to assist in phosphorus removal, secondary clarifiers, and sand filters.
The Train 1 and Train 2 effluents are mixed prior to ozone disinfection. The final effluent is
discharged to a creek.

3.2  Stage 2 (2007-2008)

During Stage 1 of the Study, EPA determined that the analytical methods needed further
development. This development took place during 2006-2008, and resulted in three new
analytical methods, EPA Methods 1694, 1698, and 1699.

With method development well underway, Stage 2 sampling resumed during 2007-2008.
By this time, there was more interest in directing available resources to document occurrence of
CECs in POTW influent and effluent with the use of single-day (screening) sampling episodes.

Thus, in Stage 2 EPA did not analyze for any pollutants beyond what had been identified
as CECs in Stage 1.

In Stage 2 EPA also changed the selection criteria for POTWs. Because CEC discharges
can result from excretion of ingested CECs, EPA changed the selection criteria from facilities
with higher industrial flow to those with higher residential flow.

6



Occurrence of Contaminants of Emerging Concern in Wastewater from Nine POTWs August 2009

To identify the populations of interest for Stage 2, EPA reviewed literature on the use of
medications that may be found in wastewater. The Slone Epidemiology Center at Boston
University has conducted an annual survey of medication use in the United States since 1998.
The surveys indicated that in a given week, over 80 percent of adults in the United States take at
least one medication (prescription or nonprescription drug, vitamin/mineral, or herbal/natural
supplement). Medication use varies considerably by age. People over 65 are the largest
consumers of medication. Of this age group, 57 to 59 percent take at least five medications in a
week, and 17 to 19 percent take at least 10 (Slone, 2006). Thus, higher influent concentrations of
pharmaceuticals may be found at POTWs that serve a higher than average proportion of
population age 65 or older.

The Slone survey conducted in 1998-1999 (Kaufman, 2002) identified two population
groups that frequently use hormone medications. In that study, 21 percent of women aged 45 to
65 and 17 percent of women over 65 used conjugated estrogens, presumably as part of hormone
replacement therapy (HRT). Since 1998, the use of HRT has declined dramatically, but as of
2004, 12 percent of women over 50 continued to use this therapy. Higher POTW influent
concentrations of estrogens may be found at POTWs serving a greater than average population of
women over 50, though this effect may have decreased with the decline of HRT use.

The second population group that frequently uses hormone medications is women aged
18 to 44. In the 1998-99 Slone survey, 14 percent of this group used EE2 (17 alpha-ethinyl
estradiol), the synthetic hormone that is the active ingredient in birth control pills (Kauftman,
2002). Data published by the National Center for Health Statistics show that 32 percent of all
women between the ages of 20 and 24 used the birth control pill for contraception in 2002
(Chandra, 2005). According to the 2000 Census, 21 percent of college students are women in this
age group compared to 6.5 to 6.8 percent of the general population (Census, 2007). As a result,
the use of birth control pills among the college population may be greater than among the general
population.

For Stage 2 site selection, EPA identified areas with high concentrations of college-aged
populations or populations over 65. To identify such areas, EPA used information from the U.S.
Census Bureau (population by age and total populations by county) and the U.S. News and
World Report (college settings and student populations). EPA selected five facilities for Stage 2
sampling using the following criteria, in no particular order:

. Use of selected advanced treatment technology;

. Use of separate sewers, which segregates stormwater away from sewers directing
wastewater to the POTW, and

. Service area includes a large college (at least 10,000 students) or more than 15
percent of population 65 or over.

Stage 2 Facilities

The five facilities selected for sampling during Stage 2 are described below. Table 3-1,
found at the end of this section, summarizes the unit process descriptions and operating
characteristics of the nine POTWs participating in the Study.

7



Occurrence of Contaminants of Emerging Concern in Wastewater from Nine POTWs August 2009

Plant E receives wastewater from a large university and surrounding towns. The POTW
diverted town flow to another nearby POTW during the sampling episode, so samples collected
represent only university-derived wastewater. Flow from the town was diverted far enough in
advance of EPA’s sampling, to allow for the system to treat and discharge all non-university
flow prior to the sampling episode. The plant receives approximately 2 MGD from the
university.

Plant E is a multi-train secondary treatment facility that operates three secondary
treatment trains and disinfects using chlorine gas. The influent passes through grit removal, rag
removal, primary aeration, and primary clarification. From here, treatment is split into three
trains. The wastewater in Train 1 (25 percent of flow) is passed through trickling filters prior to
rejoining with Train 2 wastewater (25 percent of flow), which passes through an anoxic tank
before joining Train 1 wastewater. The combined secondary effluent from Trains 1 and 2
undergo secondary aeration and clarification with poly-aluminum chloride addition for
phosphorus removal. Train 3 (50 percent of flow) is a two-step conventional activated sludge
treatment process. The first step is a two-ring activated sludge basin; the inner zone provides
aeration and the outer zone provides anoxic conditions. The second step, also a two-ring
activated sludge basin, provides reaeration in the inner zone and clarification in the outer zone.
Combined secondary effluent from Trains 1 and 2 and secondary effluent from Train 3 are all
combined prior to disinfection using chlorine gas. The final effluent is used for spray irrigation
on agricultural fields.

Plant F is located in a county with an above-average percentage of population over age
65. Twenty-two percent of the population in the county is over age 65, compared to the national
average of 12.4 percent. Total flow to Plant F is 6.7 MGD.

Plant F is one of a few POTWs in the United States to use a five-stage Bardenpho™
treatment system with only bar screening and grit removal prior to the process. The Bardenpho™
system consists of five zones: anaerobic, anoxic, aerobic, anoxic, and reaeration. This process is
designed to provide efficient, economical removal of BODs, TSS, nitrogen, and phosphorus. The
Bardenpho™ system is followed by clarification, sand filters, and UV disinfection. Final effluent
is either discharged to a river or reused for irrigation and cooling in the plant’s service area.

Plant G treats flow mainly from a university and the off-campus student population for a
total of 1.5 MGD. Plant G’s flow spikes significantly during and after rain events; therefore,
EPA planned and conducted the sampling episode to take place during a dry time of the year to
prevent loading dilution.

Plant G has an oxidation ditch system (an extended aeration activated sludge process)
with final discharge to a river. Treatment consists of bar screening, grit removal, fine screening,
oxidation ditch treatment, secondary clarification, chlorine disinfection (sodium hypochlorite),
and dechlorination (sodium bisulfite).

Plant H is located in a community with an above-average percentage of population over
age 65. According to the 2000 U.S. Census data, 73 percent of the population served by Plant H
is over age 65. The surrounding area is home to many active adult communities and retirement
homes. Total flow to the facility is approximately 2 MGD.




Occurrence of Contaminants of Emerging Concern in Wastewater from Nine POTWs August 2009

Plant H also uses an oxidation ditch system. Treatment consists of screening, grit removal,
oxidation ditch treatment, secondary clarification, tertiary mediafilters, and chlorine
disinfection using sodium hypochlorite. The facility maintains chlorine residual in the treated
effluent because it is discharged to groundwater percolation beds. The facility is permitted to
discharge to a river, but rarely does so.

Plant | is also located in a community with an above-average percentage of population
over age 65. According to the 2000 U.S. Census data, 25 percent of the population in the county
where the POTW is located is over age 65, compared to the national average of 12.4 percent. The
site contact noted that approximately 50 to 75 percent of the influent flow to Plant I is possibly
from persons over 65. The surrounding area is home to many active adult communities and
retirement homes. Total flow to the facility is approximately 1 MGD.

Plant I operates three sequencing batch reactors (SBRs) to achieve secondary treatment.
Treatment consists of screening, grit removal, SBR activated sludge treatment, sand filtration,
and chlorine disinfection with elemental chlorine. The final effluent is disposed of on on-site
spray irrigation fields. The facility is also permitted to discharge to a swamp, but rarely does so.




Occurrence of Contaminants of Emerging Concern in Wastewater from Nine POTWs August 2009
Table 3-1. Descriptions of Participating POTWs
Sludge Sand
Retention or
Primary Time Media Type of
Plant Treatment Secondary Treatment (SRT) Nitrification | Filters | Disinfection
A Clarification Conventional activated sludge and | 20 days Yes Yes Chlorine
with ferric PAC addition
chloride
addition
B Clarification Conventional activated sludge 12 days Yes No Chlorine
C Clarification Conventional activated sludge 3.5 days Yes No uv
with ferric
chloride (as
necessary)
D Clarification Train 1: Chemical phosphorus 2.1 days Yes Yes Ozone
removal and pure oxygen
activated sludge (with separate
stage nitrification and
denitrification) (56% flow)
Train 2: Activated sludge withan | 0.1 days No Yes
anoxic zone for biological
phosphorus removals and
chemical phosphorus removal
(44% flow)
E Aeration and | Train 1: Trickling filters (25% N/A Yes No Chlorine
clarification flow)
Train 2: Anoxic tank (25% flow)
Train 3: 2-step activated sludge Step 1: Yes
(50% flow) 19.4 days
Step 2:
5.4 days
F None S-stage Bardenpho process 16 days Yes Yes uv
(anaerobic, anoxic, aerobic,
anoxic, aerobic)
G None Oxidation ditch 26.5 days Yes No Chlorine
H None Oxidation ditch 12.4 days Yes Yes Chlorine
I None SBRs 14.2 days Yes Yes Chlorine

10



Occurrence of Contaminants of Emerging Concern in Wastewater from Nine POTWs August 2009

4, SAMPLE COLLECTION

4.1 Sampling Locations and Procedures

During Stage 1, EPA collected samples of influent, final effluent, and at intermediate
points in the treatment process. The wastewater was sampled periodically over a 24-hour period
and the samples were composited for analysis. EPA also collected grab samples of either primary
or combined sludge.

During most of Stage 2, EPA collected samples of influent and final effluent only. EPA’s
objective during Stage 2 was to identify POTWs with high influent concentrations of CECs, not
to estimate daily influent load. POTW influent flows follow a characteristic diurnal pattern, with
lowest flows in the very early morning hours and peak flows in mid-morning. Influent BODs
concentration follows the flow variation (Metcalf and Eddy, 1978), and EPA assumed that CECs
concentrations, like the BODs concentrations, peak with the flow. EPA decided it could identify
POTWs with high influent concentrations of CECs by collecting one-time grab samples during
periods of peak flow. For this reason, during the last three sampling episodes, samples were
collected as grab samples or manual grab composite samples. EPA did not collect any sludge
samples during Stage 2.

During Stage 2 there was a seasonal component to scheduling sampling events. The
targeted populations were anticipated to have predictable seasonal migratory patterns. EPA
sampled POTWs with large college populations during the school year, in order to get flow
associated with their student population. Similarly, EPA sampled POTWs with a high percentage
of populations over 65 during times this population was anticipated to be at their residences.
EPA avoided sampling these POTWs during summer months and major holidays, when the
populations may travel to escape warm summer climates or visit family.

EPA reviewed historical monthly flow patterns for the Stage 2 facilities in order to
determine when the daily flow to the specific POTWs declined, indicating that the target
populations may have left the area. All of the sampling in Stage 2 took place outside periods of
reduced flow. See Table 4-1 for the sampling dates.

Table 4-1. POTW Sampling Episode Dates

Plant
A B C D E F G H 12
Sampling
Date 9/23/2005 | 6/21/2006 | 8/9/2006 [9/13/2006(11/12/2007 [11/15/2007 4/8/2008 |4/10/2008 | 7/29/2008

* While this sampling event took place during summer months, the historical information indicated flow remained
fairly consistent during the summer with peaks in October and drops off in November and December, two major
holiday months.

4.1.1 Sampling Locations

At four plants, EPA collected influent samples after bar screening and grit removal, but
before primary treatment and recycle stream mixing when feasible (Plants A, B, D, and H). At
the remaining plants, EPA collected influent samples prior to the grit chamber (Plants E, F, and
G) or influent channel bar screen (Plants C and I).

11



Occurrence of Contaminants of Emerging Concern in Wastewater from Nine POTWs August 2009

At Plants A, F, G, H, and I, EPA collected samples only at the influent and final effluent
locations.

At Plants B and C, EPA collected samples of intermediate secondary effluent in addition
to samples of influent and final effluent. Secondary effluent samples were collected directly after
secondary clarification but before disinfection.

Because Plant D uses a variety of treatment units, EPA collected samples at several
intermediate points.

Due to the long SRT of the two-step activated sludge treatment system at Plant E, EPA
chose to sample the influent to and effluent from the activated sludge treatment system at this
facility.

Figures 4-1 through 4-9 present process schematics for each POTW. Sampling points are
noted on each of the plant schematics.

Ferric

Chloride Ferric Chlorine Bisulfite
Chloride PAC ) Contact
. ) Ferric Sand Tank
Bar Screens i Primary Aeration  Secondary Chioride ~Filters ~ CI2 o
and rit Clarifier Basins Clarifier Gas Dechlorination

. Chamber
Communitors

—>
Mixing @ Discharge
Chamber ’ . m to River

Grit F;rlin;ary WAS Filter ® Sampling
udge Backwash point location

Figure 4-1. Process Schematic of Plant A

Chlorine
Influent Contact Sodi
. odium
Chgzp:;r? . Primary ~ Aeraon  Secondary  Sodum - Tank g g
Grit Clarifier Basins
Chamber

Discharge to River

Clarifier Hypochlorite ) H

l ® Sampling
Screenings Grit Primary WAS point location

Sludge

Figure 4-2. Process Schematic of Plant B

12



Occurrence of Contaminants of Emerging Concern in Wastewater from Nine POTWs August 2009

Influent Ferric Chiorid
Channel Bar erric oride ) ‘
Screen  (asnecessary) Primary Aeration  Secondary UV
Grit Clarifier Basins Clarifier Disinfection
Chamber

Discharge to Lake

l ® Sampling
Screenings Grit Primary WAS point location

Sludge

Figure 4-3. Process Schematic of Plant C

Biological
Phosphorus Aluminum
Remo'\glal Aeratlon Sulfate Secondary Sand
asins Clarifier Filters
‘/.\ Ozone from On-Site
= Generation
Influent
Channel Bar Primary + o
Screen . o RAS zone
Grit Clarifier Contactor
Chamber WAS )
L — Discharge
I to Creek
Pure Oxygen  secondary Nitrification Tertiary
Aeration Basins  Clarifier ~ Aeration Tanks ¢ arifier
Screenings Grit Primary
Sludge
Alumi Mixed Media
uminum M
Sulfate RAS RAS Demt'nflcahon
u Filters S li
WAS WAS @ ampling
point location
Figure 4-4. Process Schematic of Plant D
Polyalum
Chloride
Anoxic Polymer
Tank Secondary Secondary
Aeration Clarifier
A Chlorine
* Chlorine Contact
Primary Primary Tank s
i Rag Removal - pray
Grit 9 Aeration Clarifier RAS v Gas Irrigation
Chamber Trickling Filter , WAS
— Chlorine X
pp— Gas | |

Grit  Screenings

Secondary
Clarifier

RAS + ® Sampling
WAS point location

Figure 4-5. Process Schematic of Plant E

Anoxic zone

13



Occurrence of Contaminants of Emerging Concern in Wastewater from Nine POTWs August 2009
Influent
Channel Bar ™ Aerobic Zone 2 Reagalon nd Sand wv i
Screen Grit Anoxic [ Anoxic ((e:(l‘.;)rr;ﬁ:rry i Disinfection Dt':(;?i:re%e
Chamber A Zone \ Zone
Y Wi . >
o / Aerobic Zone o .
Anoxic Anoxic i
Zone \ Zone
Screenings Grit Filter
Anaerobic 5-Stage Bardenpho™ Process Backwash
Zones
RAS Sampling
s
Figure 4-6. Process Schematic of Plant F
Influent Chlorine
niluen Contact :
Sodium
it Fine Oxidation ~ Secondary  Sodum Tank g fte
creen Grit Screening Ditch Clarifier Hypochlorite
Chamber )
» m ®—> Discharge to River
l RAS -

. . . Sampling
Screenings Grit Screenings WAS ® point location
Figure 4-7. Process Schematic of Plant G

Chlorine
Influent Contact

Channel Bar Oxidation Secoqdary T(_ertlgry Sodium‘ Tank Discharge to
Screen Grit Ditch Clarifier Media Filters  Hypochlorite - )